Moosonee Project Management Services
Town of Moosonee

Type of Document:
Request for Proposal for Project Management Services

RFP Number: 2023-12

The Corporation of the Town of Moosonee:
Box 727, 5 First Street
Moosonee, ON POL 1Y0

Closing Date and Time:
2024-01-10; 2:00 PM



Town of Moosonee

Proposal Number: 2023-12

Date: 29-11-23
Table of Contents
S (014 e Yo [UT o1 { o o WOT TSP PPV PRPRPUPRUPPRPRO 3
Y ol o T3 4
P R B T i T3 o T3 Y TSRO PSPPI 5
B A O LU=y o] o TP PRST 5
3. Services & QUANITICATIONS ...c...eiiiiiieiiere ettt s st s ar e e ne e 5
3.1 Time/Schedule ManagEMENT .......c.oicuiiiiiieeiteecreecee ettt ettt et e e v e ebeebeesteesteeetbeeabeeabeebeesseesasenens 5
3.2 CoSt/FINancial MAnagEMENT..........eecveieieeeeeeeeteeeeteeeeteeeetreeeteeeeteeeeteeeeteeeeaeeeeteeeesseeeseeesseeesnsesenseeenns 5
[...]
In the past, a backup intake has been used to temporarily replace the permanent intake. According
to the plant operating staff, when the temporary intake was used “it has been the best period for the
WTP’s operation, with no problem of sand in the process.”

The presence of sand has caused several problems, including loss of raw water pumping capacity,
as well as mechanical failures of the pumps and the flocculation mixers.

6.2.3 Recommended modifications of the water Intake

We recommend extending the intake pipe by approximative 25 m and relocating the water intake
structure. At the new location, the river bottom elevation is -5.6 m, that is 1.6 m deeper than the
present intake site.

We recommend installing the intake screen at elevation -3.8 m or about 1.8 m above the river bottom.

The existing intake structure is in good condition and can be reused. The screen elements should be
supported by a SS 304 structure. The proposed intake relocation is shown in Appendix E.

6.3 Raw water pumping station and forcemain

6.3.1 Description of existing raw water pumping station

The raw water pumping station consists of three submersible pumps installed in separate and inter-
connected standpipes (pump pits). The common forcemain is a HDPE DR-11 pipe of 200 mm
diameter.

The characteristics of the raw water pumping station are described below.

Number of pumps: 3 identical pumps

Pump model: Grundfos 300S150-3

Capacity of each pump: 19.1L/s @ 32 m TDH, 11.2 kW
Pumps C/L EL.: n/a

Min. WL in pump pits @ design flow: 0.365m

Max. WL in pump pits @ design flow: 2.265m



Feasibility of increasing the WTP’s throughput February 14, 2023
Job No. NWL-21023706-00

6.3.2 Assessment of raw water pumping system

The operators have noted the following operational problems of the raw water pumping system:
e Accumulation of sand in the pump pits.

e Excessive pressure drops at raw water pipe entrance to the building (upstream of the in-line
mixer) as the flow increases (to approximately 1000 m?3/d)

e Loss of pumping capacity. The operator has observed that a single low lift pump can only pump
13 L/s of flow, With the two pumps in operation, the total pumping flow is 17 L/s. which is far
below the design capacity of 34.7 L/s (3000 m3/d).

After a verification of the raw water pumping system’s hydraulics, we conclude that there are
abnormal hydraulic restrictions in the pumping/piping system. The probable causes may include
localized clogging in pipe, or partially open valves.

The accumulation of sand had caused mechanical damage to the pumps. In fact, during a visit of
Exp’s engineer in May 2022, Raw Water Pump no. 1 was taken out of service because of mechanical
problems.

The design of the existing raw water pumping system does easily permit the removal of sand from
the pump pits.

Furthermore, the WTP has been experiencing a recurring problem of water quality deterioration
during the spring thaw period. High turbidity in the order of 100 NTU to 300 NTU had been observed
during this period.

6.3.3 Recommended modifications of raw water feed system

In order to correct the problems described earlier, we propose the following modifications to the raw
water pumping system:

e A new low lift pumping station with 1 duty/1 backup raw water pumps and a concrete wet well;
e A new raw water reservoir;

e A new aeration system for oxidation of iron;

e A new raw water pumping station with 1 duty/1 backup low-lift pumps.

e During the construction, the raw water forcemain should be cleaned to flush out sediment in the
pipe.

6.3.3.1 Raw water reservoir

The reservoir serves multiple purposes :

e It serves as a reserve of raw water supply during periods where raw water quality deteriorates.
For example, during the Moose River spring break-up (high turbidity), the water intake may be
shut off or have a reduced flow.

e Solids will settle in the reservoir and be removed periodically.

oS

“ax . o



Feasibility of increasing the WTP’s throughput February 14, 2023
Job No. NWL-21023706-00

oS

“ax . .

We propose to construct a concrete raw water reservoir of 2500 m3. The reservoir will provide a
reserve of +/- 2 days under normal condition. We recommend also dividing the reservoir in 2 cells, so
one can be taken out of service for cleaning maintenance when needed. The preliminary
recommended dimensions of the reservoir are,

Number of cells: 2

Length of cell: 24 m
Width of cell: 12m
Bottom elevation: 0.0 m
Normal water depth: 4.4 m

The preliminary layout of the raw water reservoir is shown in Appendix E.

6.3.3.2 Aeration system

We recommend installing an aeration system to oxidize soluble iron to particle form, which will then
be removed in subsequent treatment units. The aeration system includes an aeration tank, an air
blower and air diffusers.

The aeration tank will have a volume of 56 m3 to provide a hydraulic retention time of 27 minutes
under average design flow. A normally closed sluice gate will be installed on the common wall
between the aeration tank and the low-lift pumps wet well. This gate is used to flushing the raw water
intake.

The aeration system will be designed to provide at lease 0.5 g O2/g Fe2+. The aeration system
includes an air blower of 3 kW (Aerzen model GM 3S/50 DN), and coarse bubble air diffusers.

The air blower and electrical panels will be installed in a new building.

The preliminary layout of the aeration tank is shown in Appendix E.

6.3.3.3 Low-lift pumping station

The low-lift pumping station will pump water from the Moose River to the aeration tank. The proposed
wet well measures 5 m by 3 m. The wet well bottom is at elevation — 4.0 m to connect to the existing
incoming 400 mm diameter raw water pipe. We recommend installing 2 vertical turbine pumps (One
duty + one standby), with the following characteristics:

e Pump capacity: 21 L/sat6 m TDH

e Motor: 5 hp, 575 v/ 60 Hz / 3 ph, with VFD drive

e Wet well depth (floor to bottom) : 7.5 m

The low lift pumping station should be equipped with a level indicator-transmitter and floats. We also

recommend installing a turbidity meter at the low-lift pumping station to continuously measure the
turbidity of the river.



Feasibility of increasing the WTP’s throughput February 14, 2023
Job No. NWL-21023706-00

The design criteria for pump selection should be reviewed and revised as needed in the design phase.
For example, should the raw water reservoir and pumping station be constructed in two phases (as
described in section 7), a higher pump head will be needed so that the pumps can feed directly to the
filtration process in phase 1. The existing raw water pumping station will be decommissioned and
removed after the installation of the new pumping stations.

The preliminary layout of the low-lift pumping station is shown in Appendix E.

6.3.3.4 Raw water pumping station

The filtration trains will be fed by the new raw water pumps installed in the raw water reservoir. The
preliminary layout of the raw water pumping station is shown in appendix E.

We recommend installing 2 vertical turbine pumps (One duty + one standby), with the following
characteristics:

e Pump capacity: 21 L/sat16 m TDH
e Motor: 7.5 hp, 575 v/ 60 Hz / 3 ph, with VFD drive
e Wet well depth (floor to bottom) : 6.2 m

The raw water pumping station should be equipped with a level indicator-transmitter and floats. We
also recommend installing a turbidity meter at the pumping station to continuously measure the
turbidity of the raw water.

6.4 Coagulation and Flush mixing equipment

6.4.1 Description of the existing coagulation system

The coagulant used at the WTP is Kemira SternPAC. The point of application is on the 200 mm
diameter raw water pipe at the entrance of the building. The dosage is about 11 to 14 mg/L (Dry
aluminum). The coagulant and its dosage have been optimised by a bench testing study done by
Veolia Water Technologies Canada inc. in 2018. The study concluded that the coagulant and dosage
used in the WTP are adequate for reaching good, clarified water quality with high organics removal
and good filterability.

Rapid mixing of coagulant is provided by an in-line mixer installed on the raw water pipe. The mixer
is of 200 mm diameter, with 3 mixing elements. According to the operator, the mixer has a head loss
of 3 —4 psi at 700 m3/d.

6.4.2 Assessment of flush mixing equipment

The static mixer is effective only where the flow is constant and close to the design flow. The WTP is
running at only about 20% to 25% of its design capacity. The existing in-line mixer does not provide
effective mixing for the actual and future flows.

6.4.3 Recommended modifications
We recommend installing a power assisted in-line mixer. A quote for an InstoMix mixer by Walker

Process Equipment is provided in Appendix F. The mixer should be designed to provide a mixing
intensity of G = 1000 sec for flow between 600 m3/d to 1850 m3/d.

Fex . .



Feasibility of increasing the WTP’s throughput February 14, 2023
Job No. NWL-21023706-00

During the site visit by Exp’s engineer, it was noticed that the dosing pumps run occasionally at very
low frequency (several seconds per stroke). In order to ensure the mixing homogeneity, we
recommend readjusting the pump settings with more frequent strokes and shorter stroke length.

6.5 Polymer preparation and dosing system

6.5.1 Description of the existing polymer system

The polymer used in the WTP is Magnafloc LT20 (Non-ionic Polyelectrolyte powder). The actual
polymer dosage is about 0.12 mg/L. The polymer dosage has been optimised by a bench testing
study done by Veolia Water Technologies Canada inc. in 2018. The study concluded that the
proposed polymer dosage can produce good, clarified water quality with high organics removal and
good filterability.

The polymer preparation system consists of a 3000 L tank with a mixer of ¥ HP, 115 volt. There is
no day tank. The polymer dosing pumps are fed directly from the solution tank.

6.5.2 Assessment of polymer preparation equipment

The polymer solution is prepared with 250 gallons (950 L) of cold water and 2 kg of polymer powder.
At the actual average flow, the polymer consumption is about 38 L (0.21% solution). In theory, each
batch of polymer solution may last 25 days. It is generally recommended to limit the polymer storage
time to 24 hours, or the polymer solution will loss efficiency. We conclude that the polymer preparation
equipment is oversized.

6.5.3 Recommended modifications

We recommend replacing the existing polymer preparation system with a smaller system. The
proposed new polymer preparation system should consist of the following equipment,

e One preparation tank in HDPE, 200L, with a mechanical mixer.

e One Application tank in HDPE, 200L.

e Cold and hot water supply pipe to the preparation tank, with a mixing valve.

e Prepare polymer solution daily.

The Polymer solution should be prepared daily where possible. The two tanks should be installed so
that the polymer solution in the preparation tank can flow by gravity to the application tank.

6.6 BCA Package filtration train

The WTP has two parallel packaged filtration plants. Each train consists of three flocculation tanks, a
gravity settler with inclined tubes, and a dual media filter with sand and anthracite.

A description of the clarifier is provided in the Instruction Manual — BCA Model ST-X-550-2 packaged
water treatment plant. Design documents and shop drawings of the packages plant are not available.

Each filtration train was originally designed for a capacity of 1500 m3/d. The WTP has never been
officially commissioned. The filtrations trains have never been operated or tested at the design
capacity. Since the installation, the WTP has been constantly operating at below 1/3 of its rated
capacity (< 1000 m3/d).

oS

ex P 13



Feasibility of increasing the WTP’s throughput February 14, 2023
Job No. NWL-21023706-00

The capacity of the treatment process should meet maximum day demand. The filtration trains are
assessed under the following flow/operating conditions:

e Condition Q1: Maximum day flow (1671 m3/d), with two (2) filtration trains in operation.
e Condition Q2: Average day flow (1059 m3/d), with one (1) filtration train in operation.
e Condition Q3: Average day flow (1059 m3/d), with two (2) filtration trains in operation

6.6.1 Filtration train inlet

The two globe style control valves at the entrance of the filtration trains are configured for flow
balancing and measurement. These valves are oversized for actual and future flows. They need to
be closed to near cut-off position in order to obtain accurate flow control and measurement. This may
cause floc break-up and undermine the coagulation efficiency. We propose modifying the control
program so that,

e Replace the two globe style control valves by pinch valves. Only minor valve position
adjustment should be made to balance the flow between the two filtration trains.

e Install two (2) magnetic flowmeters on the raw water pipe, one for each inlet pipe.

6.6.2 Flocculation

Each BCA train has three sequential flocculation tanks. Each tank has an effective volume of about
10.9 m3. Tanks no. 1 and no. 2 are each equipped with a % HP variable speed mixer. The maximum
mixer speed is 8.75 RPM for the first tank, and 6 RPM for the tank. The mixers speed may be reduced
to 25% of its maximum value. The third tank is a single stage hydraulic flocculator.

The two design parameters concerning the flocculator are hydraulic retention time (HRT) and mixing
energy (G value). The Design guidelines for drinking water systems recommends:

e When sedimentation is included, detention times of 25 to 30 minutes are usually sufficient in
summer.

e When water temperatures are <5°C (<41°F), floc formation is slower and longer detention times
of 30 to 40 minutes or longer may be needed.

e G values of 10 to 70 1/sec are needed for successful flocculation. Optimum G and Gt
(incorporating the time that the mixing intensity is applied) values are best determined by pilot
studies.

“ex . )



Feasibility of increasing the WTP’s throughput

Job No. NWL-21023706-00

February 14, 2023

The flocculation parameters under various design conditions are summarized in table 6-1.

Description Unit Condition | Condition | Condition | Original
Q1 Q2 Q3 design

Design flow m3/d 1671 1059 1059 3000

Number of trains in

operation units 2 1 2 2

Design flow per train ms/d 836 1059 530 1500

Flocculator stage 1

-HRT min 18.7 14.8 29.5 10.4

- G value (@ 25% of 1/2

HP) 1/sec 92.5 92.5 925 92.5

Flocculator stage 2

-HRT min 18.7 14.8 29.5 10.4

- G value (@ 25% of 1/2

HP) 1/sec 92.5 92.5 92.5 92.5

Flocculator stage 3

-HRT min 18.7 14.8 29.5 10.4

- G value 1/sec - - - -

Total HRT min 56.1 44.3 88.5 31.2

Table 6-1: Verification of flocculation

The verification shows that the mixing energy (G value) in the mechanical flocculators is higher than
the recommended typical values even at the minimum mixer rotation speed. This may have
contributed to the problem of poor settling in the clarifier, since high mixing energy may cause flocs
break-ups.

The flocculation tanks have sufficient volume to meet the recommended HRT under various flow
conditions.

The problem of accumulation of sand in the flocculation tanks has been observed during operation.
The accumulation of sand had causes mechanical problems for the mixers. During the site visit by
EXP’s engineer, the first stage flocculation mixers of both filtration trains were broken due to the
accumulation of sand around the bottom bearing of the mixers. In fact, the operator must clean the
flocculators regularly to fix the problem.

Based on the assessment, we recommend the following modifications to the flocculation units:

e Replace the existing mixers. The new mixers should allow lower mixing G-values to the
recommended value of 20 to 70 1/sec. A preliminary selection of the mixer is provided in
Appendix F;

e Provide separate polymer application points at different heights in the first flocculation tank, with
a delay period of 3 to 5 minutes. The last application point should be near the entrance of the